


Pretreatment:
its many facets
for wastewater

treatment
613-618



Credentials,

0 00- f--

00
Philips PW9700 502 Monitor
Gives the highest correlation coeffi- 00cient (0.933) with West Gaeke, the EPA
reference method. Determined by
field evaluation of air pollution monitors 00conducted under EPA Contract No.
CPA 70-101.*

Philips PW9700 502 Monitor 00The only S02 monitor for remote and
local siting. Long term unattended

00operation provides for low operating
costs and manpower requirements.
Requires maintenance only 4 times a
year. Every other S02 monitor requires 00daily attention.

a..:: ~

~ ~

o
Philips PW9700 502 Monitor
Its four year record of performance and
reliability is unparalleled.
[...]
ence of very high levels of calcium ion. Other means of
preventing calcium carbonate precipitation are hot or
cold lime softening, ion exchange softening, and chela­
tion or sequestration of the calcium ion. Since all these
methods are relatively simple and foolproof, prevention of
calcium carbonate formation constitutes one of the sim­
pler pretreatment problems.

Calcium sulfate precipitation causes similar problems
in RO modules. Pretreatment for prevention of calcium
sulfate precipitation is more difficult, since this reaction
is relatively unaffected by pH changes which constitute
the simplest means of controlling calcium-carbonate pre­
cipitation. Nevertheless, the various forms of softening
mentioned under carbonate treatment may all be effec­
tive. In addition, ion exchange removal of sulfate ion via
basic ion exchange resins is also possible. A number of
chelants and sequestrants will also help prevent deposi­
tion of massive calcium sulfate in the RO module.

Iron and manganese behave rather similarly in water
and RO systems and are removed via similar types of
pretreatment. Their soluble (ous) forms are rejected by
the membrane. Their higher oxidation states (hydrous fer­
ric and manganese oxides), in the forms of particulate,
colloid or slime, can deposit on the RO membranes and
cause serious fouling. The chief danger here is oxidation
to insoluble forms at or near the membrane.

Several effective means of preventing fouling by these
ions are available. One means is oxidation followed by
filtration. The ions are first fully oxidized to the insoluble
forms and the latter are filtered out in a pretreatment
step. Perhaps the most effective combined pretreatment
of this type is manganese zeolite oxidation and filtration.
In this method, the influent is passed through a fine-

Volume 8, Number 7, July 1974 615



grained filter bed of manganese zeolite oxidized with per­
manganate. Manganese and iron in the "ous" states are
quantitatively oxidized to insoluble forms in the bed and
are trapped therein, resulting in excellent removal of
these materials from the water. The exhausted manga­
nese zeolite bed can be regenerated, when required, with
permanganate and can also be effectively backwashed
as needed.

Iron and manganese fouling can also be prevented by
reduction of the insoluble and colloidal materials to the
soluble "ous" forms. This can be achieved by treatment
with a reducing agent such as sulfite. Deoxygenation
(degasification) of the influent can be employed to pre­
vent oxidation of these ions. Organically bound iron and
manganese are more difficult to treat than the inorganic
forms. In such cases, the usual oxidation and filtration
treatment of these metals may not be effective, and more
powerful methods (use of higher concentrations of oxi­
dants, adsorption on macroreticular resins or activated
carbon) may be necessary.

Colloids frequently present great difficulties to an RO
system. They are not effectively removed by most con­
ventional filters due to their small size. Columns of acti­
vated carbon, which are often so effective in removing
soluble organics from water, are often much less effec­
tive in removing colloids. Of the various types of colloids
causing serious fouling problems, among the most diffi­
cult to pretreat are silica and clays, biochemically pro­
duced organics, and high polymers.

Among the more simple means that can be used for
colloid removal are filtration assisted by coagulation/floc­
culation. In one variant of this method, a sand-mixed
media or diatomite bed is pretreated with a very dilute
solution of polyelectrolyte f10cculant or freshly precipitat­
ed inorganic coagulant (hydrous oxides of ferric or alumi­
num ions), which deposits a coating on the filter that is
relatively effective in collecting colloids. In another vari­
ant, the hydrous metal oxide or polymer, at very low con­
centrations, is fed continuously into the influent water to

the filter (in-line coagulation). If proper concentrations,
contact times, mixing, and the proper reagent are estab­
lished, colloids as well as particulate matter may be
largely removed from water by such processes. When
larger (1,000,000 gpd) RO plants become commonplace,
the additional cost of such treatment will be relatively
small.

The use of a sludge blanket precipitator/clarifier con­
stitutes another means of colloid removal. Particulate
matter is also easily removed this way, and the pretreat­
ment system may be run so as to precipitate and remove
various other impurities (calcium sulfate, calcium car­
bonate, silicates, iron, manganese, microorganisms,
polymers) at the same time. In the sludge blanket pre­
cipitator/ clarifier, addition of chemicals is followed by
thorough mixing. After a detention time sufficient for the
various precipitation, coagulation, and flocculation reac­
tions to occur, the contents of the precipitator/clarifier
rise. Since the reaction vessel is shaped like an inverted
pyramid, the actual rate of rise decreases as the fluid as­
cends. A final point is reached, partway up the reaction
vessel, at which the sludge phase is stabilized. The
sludge remains close to this position as a thick "sludge
blanket" of suspended solids and semisolids, containing
much colloidal matter. The clear water, meanwhile, pass­
es through the blanket and out of the precipitator / clari­
fier to the RO system.

A properly operating sludge blanket precipitator can
act as a trap for much colloidal matter which is caught in
the blanket and will usually grow in particle size with
time. The efficiency of the device with regard to colloid
and particulate removal can be increased by recycling
some of the mature sludge and installing chevron-shaped
tube settlers. The latter permit the attainment of much
faster flow rates through the system.

Colloids can also largely be removed from RO influent
by a pretreatment step consisting of an ultrafilter. Ultrafil­
ters pass virtually all dissolved material and can be oper­
ated at higher flow rates and lower pressures than RO

Company
Typical Permu RO installations

Market . Application GPD

Arabian American Oil (Saudi Arabia)

Bowmar Canada Ltd. (Ottawa, Canada)
Cavanagh Communities (Rotunda West, Fla.)
City of Leeds (Leeds, N. D.)
Eagles Point (Punta Gorda, Fla.)
Gulf State Utilities (Beaumont, Tex.)
Kingston Shores (Ormond Beach, Fla.)
Mlcrosystems (Ottawa, Canada)
Mobil Oil (New Orleans, La,)
Monongahela Power (Haywood, N. C.)
Mostek. (Carrollton, Tex.)
Nevada Power (Las Vegas. Nev.)
RCA (Mountain Top, Pa.)
Republic Steel (Cleveland, Ohio)
Salt River Project (Kyrene, Ariz.)
Southwestern Public Service (Earth, Tex.)
Spark letts Drinking Water (Santa Ana, Calif.)
Stelle Group (Chicago, III.)
Unitrode (Watertown, Me.)
Yates Industries (Beaumont, Calif.)

616 Environmental Science & Technology

Petroleum

Electronics
Municipal
Municipal
Municipal
Utility
Municipal
Electronics
Petroleum
Utility
Electronics
Utility
Electronics
Metals
Utility
Utility
Municipal
Municipal
Electronics
Metals

Potable and boiler
feed water

Process
Potable
Potable
Potable
Boiler feed water
Potable
Process
Potable
Boiler feed water
Process
Boiler feed water
Process
Waste
Boiler feed water
Boiler feed water
Potable
Potable
Process
Waste

172,300

24,300
500,000
100,000
18,000
12,000

172,800
100,000

6,000
360,000
216,000
95,000
18,000
57,600

288,000
50,600
60,000
24,300
28,000
60,000



systems. A relatively small ultrafilter can thus pretreat for
a large RO installation. It is also possible to use RO
membranes themselves as a pretreatment method for the
bulk of the RO system.

Handling other contaminants

Dissolved organics, unlike suspended colloidal organic
matter, are often not precipitable or coagulable, with the
exception of long chain fatty acids and other weakly ioni­
zable materials. A number of these soluble materials not
only foul membranes, but can, in high concentrations,
act to dissolve them in part.

In seawater pretreatment for membrane processes,
soluble organics are not expected to prove a major prob­
lem, the overall concentrations of these materials in sea­
water being relatively low and constant and relatively in­
nocuous with respect to membrane solubility and corro­
sion enhancement. Nevertheless, it may prove necessary
in many instances to pretreat seawater as well as other
waters for soluble organics removal. Oxidation with chlo­
rine or hypochlorite will remove much of the soluble or­
ganic matter as well as some colloidal and particulate or­
ganic material. Stronger oxidants, such as ozone or per­
manganate, should prove even more effective to this end,
but are more expensive.

Filtration through beds of activated carbon constitutes
the other major means of removing most soluble organ­
ics. The spent activated carbon may be regenerated rela­
tively cheaply in large scale operations. However, not all
organics are adequately removed by active carbon treat­
ment, and further treatment, for example, with an oxidant
may also be required, Activated carbon beds can also be
used to keep the chlorine residual from chlorine pretreat­
ment down to levels that would not damage the RO
membranes. Similar to the use of activated carbon is the
use of macroreticular resins-organic traps. These mate­
rials behave similarly to active carbon beds in trapping
organics. Macroreticular resins of various types are avail­
able. They offer the advantages of greater ease or regen­
erability and better mechanical stability than activated
carbon, Although they are more expensive than the latter,
they efficiently remove certain organic colloidal materials
such as lignin derivatives, detergents, and humic acids
which are less effectively removed by carbon.

Bacteria and their metabolic products can foul and
also damage RO membranes. These microorganisms, to­
gether with viruses, may pose health hazards or cause
undesirable contamination in certain applications. Algae
represent gross particulate matter and may, together with
their metabolic products, clog various parts of the sys­
tem. All these materials are generally undesirable and
should be removed, Algae themselves can be removed
by filters such as sand filters and even microstrainers.
Removal of such material at the far upstream end of the
system prevents the development of complex problems
farther down the line. All these organisms will be re-

moved rather successfully by in-line coagulation, ultrafil­
tration, or by a sludge blanket precipitator/clarifier. In
addition, all are easily destroyed by chlorination and
other oxidative treatment which destroys other forms of
organic particulate matter as well.

Silica and silicates may give rise to virtually irreversible
fouling in membrane systems; hence their removal is im­
portant. Silica exists in water in several forms. Crystalline
and amorphous colloidal silica are usually both present.
Colloidal silica presents such special problems that it is
discussed here, apart from other colloids. Some of the
silica is in true solution form-H2Si03 and others. The
soluble forms of silica may, for a variety of reasons, po­
lymerize in the RO system to form deposits and films,
However, it is the amorphous forms of silica, including
silicates (clays), which frequently cause the most trouble
in RO systems. Such materials, particularly of submicron
particle size and even at very low concentration levels,
often give rise to a particularly refractory type of fouling
that is difficult to prevent.

The crystalline, and to some extent the amorphous,
forms of silica can be removed by coagulation in a
sludge blanket precipitator. Coagulation can be achieved
with ferric sulfate in conjunction with lime, at an optimum
pH of about 9.0. The dosage required depends on the sili­
ca content of the raw water and the extent to which it is
to be removed but, in general, it is rather high-about 8
to over 20 ppm of ferric sulfate for each ppm of silica re­
moved, Amorphous silica can be, to a large extent, hy­
drolyzed with caustic to low-molecular-weight dissolved
forms. Dissolved silica can be removed by ion exchange,
by the cold lime-soda-magnesia or hot lime processes.

The removal of soluble silica by ion exchange can be
accomplished by the use of a strong base resin in the
OH - form. Soluble silica can also be removed by mag­
nesia in a cold lime softening process. It has been found
that magnesium hydroxide is effective to this end, There­
fore, the magnesium hardness of seawater, since it is
precipitated in situ as magnesium hydroxide when lime or
caustic is added, can be used to reduce the silica con­
tent. The sludge blanket precipitator is most commonly
used for silica removal because a prolonged, intimate
contact with an excess of magnesia-containing sludge is
necessary for efficient silica removal. In the sludge blan­
ket type precipitator, slow upward filtration through the
suspended sludge blanket permits prolonged, intimate
contact of the water with an excess of the magnesia-con­
taining sludge. pH also has an effect on the removal of
silica. The percent silica removed increases with increas­
ing pH until the pH reaches approximately 10.1. Further
increase in pH decreases the percent silica removed.
The greater the percentage of silica removed at a lower
pH, the less important is the control of pH. Retention
time also has an effect on silica removal. For example,
water at 73°F had 40% of its silica removed after 1 hr
and 57% of its silica removed after 3 hr.

Temperature also has an effect on silica removal.
Higher temperature operation also reduced the required
residence time. Because of this significant effect of tem­
perature, hot lime-soda softening is much more efficient
than cold lime-soda softening in removing silica by the
magnesia process. However, heating of water for pre­
treatment is relatively expensive. The water must finally
be recooled to about 80-90°F before passage through
contemporary RO membranes.

Macroreticula( resins (particularly Rohm and Haas IRA
938 traps) pretreatment with ultrafilters and in-line coag-

Volume 8, Number 7, July 1974 617



Coordinated by LCG

Lienal B. Luttinger, senior research
chemist at Permutit. specializes in
RO and pretreatment probtems. tiltra­
tion. floccutation. and other aspects
of cofloid science in water and waste
treatment.

Gabriel A. Heche, Permutit's regional
manager for Middle East sales. is
based in Teheran. Iran. He special­
izes in water and waste treatment
systems.

ulation also offer promise of dealing with colloidal silica
in practical systems. In some cases, it may be important
to remove traces of heavy metals via pretreatment from a
RO system. Precipitation as hydroxides or sulfides. fol­
lowed by coagulation /f1occulation is probably the treat­
ment of choice here. Certain metallic ions, for example,
chromate and ferrous ion, if present, may require preox­
idation or reduction to easily precipitable forms in this
treatment regimen.

Several other aspects of pretreatment remain to be
mentioned. These include: adjustment of pH even where
CaC03 precipitation is not a problem; the need to pre­
treat via a heat exchanger to ensure that the temperature
of the influent water is compatible with membrane prop­
erties and limitations. It must also be kept in mind that
some waters, particularly waste streams and surface wa­
ters, are subject to enormous variations in impurity level
often from day to day or seasonally. For this reason, the
more flexible methods of pretreatment, such as sludge
blanket precipitation, have decided advantages.

Judging the effectiveness

A method of measuring the effectiveness of a chemi­
cal pretreatment step, particularly one designed to re­
move colloids and particulate or precipitable maller, is to
continuously run the effluent from the pretreatment
through a membrane filter under a constant pressure
head, and measure the falloff in water permeation rate
with time. This information can be used to calculate plug­
ging factors for the pretreatment effluent which are held